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Reference number 14 Type of cement 1 lJ:J\.c

To the 1,+_,lII4ti.)I/40'#~~;"'/~I....,._lI..::.l-s!u..n~~1 Sampling date 1 1/512020 - Testing date 1 311512020

COMPONENT % TEST LIMITS * CONFORM
RESULT

Si02 20.49 ........... -- .....
Ah03 5.70 ..................
FeZ03 3.43 ..................

r:.r.J
CaO 61.64 ..................

..... MgO 3.70 <= 5%r:.r.J
~ <=2.5 if C3A < 5
~ S03 2.50 <= 2.8 if C3A > 5
~ LOSS ON IGNITION 1.89 <=4%
.....:l Total 99.34<U INSOLUBLE RESIDUE 0.53 <= 1.5
~ FREELlME 1.65 ...............
~ L.S.F 0.90
u M.S 2.25 ..................

M.A 1.66 ..................
C3S 38.15 ...................
C2S 29.98 ..................
C3A 9.30 <=3.5 for S.R.P.C

C4AF 10.42 ..................

PHYSICAL TEST

Initial
Setting Time

TEST RESULT LIMlTS * CONFORM
105 >= 45 min
2:50 <= 10 hr

2770 >=250 m Ikg forO.P
>=280 m2/k for S.R.P.C

14.4 >==10 MN/m2

33.4 >=32.5 MN/m2
0.27 <== 0.8
10.51
0.86

Final

Fineness ( Blaine)

2dayCompressive
Strength 28day

Residue %

* According to l.Q.S No. 512019 Final Result
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